BOOK OF HT50J WHEEL LOADER

PARTS

Racoon

MACHINERY CO.,LTD.

HERO TIME

HERO [IBE>ZzHEJIANG



¥, FRNERHERETRE & .
2. MEWEWHEEERE x .
3. BUMFAREAETRL ~ | AREMEEEEA-R.

Give clear indication of :

1. New accessorial part signed % in remark -

2-Delete part signed X in remark.

5+ Replace part signed ~ in remark ,and added -R in part no. rear.




O 0O N O U » W N =

e e e T e e s T e
O 00 N O U1 » W MOV — ©O

iR
THRRR
HERRA
)
FER
MRERA
HEARA
R
RANRIRH
Ris%
THRER
KRR
BINERS
SHREN
MY
Witak
KA

4

£
MEREH

INDET

general assembly drawing —

lifting arm assembly —

front chassis frame assembly

hinge assembly — —

rear chassis frame assembly

seating assembly ——

front transmission assembly —

rear transmission assembly —

engine assembly

diesel oil system

lifting hydraulic system —

steering hydraulic system —

drive hydraulic system —

multiway valve and control —

accelerograph and control

brake system —

electric system

bucket —

safety roof driver

hydraulic system theory




general assembly drawing

15

12

£1 X




NO. NAME NAME QUTY REMARK
1 THRER lifting arm assembly 1
2 HERRR front chassis frame assembly 1
3 LE Loy hinge assembly 1
4 FERRR rear chassis frame assembly 1
5 .51 343 seating assembly 1
6 HEARR front transmission assembly 1
7 EEHRR rear transmission assembly 1
8 beobet s engine assembly 1
9 ) ST diesel oil system 1
10 THHERR lifting hydraulic system 1
11 KHRER% steering hydraulic system 1
12 EaREAL drive hydraulic system 1
13 sume multiway valve and control 1
14 WTEw thrattle pedal and control 1
15 LDE S brake system 1
16 RARE electric system 1
17 4 bucket 1
18 54 safety roof driver 1
19

20

21

22

23

24

25

2 X




1-lifting

arm

assembly

£3 X




NO. PART NO. NAME NAME QUTY REMARK
1 6B /T5781-2000(M8x20) #4118x20 bolt M8x20 10
2 6B/ T7244-1987(10) #iig washer 8 10
3 HT504-010009 4 lock plate 5
4 HT504-010010 ARER% lift arm rear axis pin 2
5 HT50J-010005 IERENE lift arm rear gleeve 6
6 HT25J-010006 kb adjust cushion 6
7 HT504-011000 IR lift arm  welding 1
8 JB,/T7940.1-1995(M10x1) HM10x1 oin cup M10x1 10
9 HT50J-016000 ERRRLH rear rocker welding 1
10 HT50J-010500 FRE LA et rear rocker axis pin welding 1
1 6B,/T96.1-2002(10) #1810 washer 10 /
12 6B,/7862.2-1987(10) A0 washer 10 /
13 GB,/T5781-2000(M10x25) K8M10x25 bolt M10x25 5
14 6B,/ T5781-2000(M10x16) £4M10x16 bolt M10x16 2
15 HT50J-010011 FRER AR rear rocker axis pin lock plate 1
16 HT50J-010003 R A rear rocker axis pin 1
17 HT50J-010004 FRRHE rear rocker gleeve 2
18 6B,/T70.3-2000(M10x20) WA AT EEM10x20 bolt M10x20 1
19 HT50J-010100 FRRT 4R rear rocker under axis pin welding 1
20 HT50J-010400 AR AR A R0 lifting arm cylinder front axis pin welding 2
21 HT504-010001 BAHE jont gleeve 12
22 HT504-013000 FERRH rear jiont welding 1
23 HT50J-010008 LE ] front rocker axis pin 1
24 6B,/ T5781-2000(M8x16) #4M8x16 bolt M8x16 2
25 6B/T97.1-2002(8) g washer 8 12

%4 X




NO.

PART NO.

NAME

NAME

REMARK

26

6B,/T862.2-1987(8)

MMtk £8Q

washer 8

27

HT50J-014000

LE Lk

front rocker welding

28

HT50J-010300

LELEEAb Crd

front rocker axis 2 welding

29

HT50J-015000

HERRH

front jiont welding

30

6B,/T5780—2000(M8x80)

%#M8x80

bolt M8x80

31

GB,/T6170-2000(M8)

%4V

nut M8

32

HT50J-010007

HRAN

hang mount axis pin

33

HT504-012100

#ReH

hang mount welding

34

6B,/T5781-2000(M10x20)

%#M10x20

bolt M10x20

35

HT50J-010200

Ly

lifting arm front axis pin welding

36

37

38

39

40

4

42

43

44

45

46

47

48

49

20

£5 X




2—front chassis frame assembly

£6 X




NO. PART NO. NAME NAME QUTY REMARK
1 HT50J-061001 HBRR right mudquard 1
2 GB,/T70.2-2000(M8x20) R/ A TR X$4M8x20 bolt M8x20 6
3 6B/T96.2-2000(8) $iig washer 8 26
4 GB,/16184—2000(M8) L4 3 YE locknut M8 6
5 HT50J-061100 HEHRL4 strengthen plate welding 2
6 (B,/T5783-2000(M10x30) #4M10x30 bolt M10x30 2
7 GB,/T6170-2000(M8) K810 nut M10 2
8 6B,/1862.2-1987(10) MEGYRLENO washer 10 2
9 HT50J-062001 EHRR left front mudquard 1
10 HT50J-061002 &K bracket plate 2
11 G6B,/T70.3-2000(M10x25) W7 AT E4M10x25 bolt M10x25 6
12 HT50J-020100 P 2nid right lamp mount 1
13 HT350A-YXS Wi fule tank lock 1
14 HT50J-022000 WEEROH front chassis welding 1
15 HT50J-020001 Frak bridge cushion 2
16 6B,/T5783-2000(M8x25) #48x25 bolt M8x25 6
17 6B,/ T5783-2000(M8x20) #1820 bolt M8x20 12
18 6B,/ 193-1987(8) #s spring washer 10 18
19 HT50J-010009 4K lock plate 2
20 HT504-010010 AREAR liting arm rear axls pin 2
2 HT500-020010 4 A tum cylinder axls pin 1
22 HT50J-020015 L3 lock shaft 1
23 6B,/T91-2000(3.2x20) FO43.2x20 pin 3.2x20 1
24 6B/T5782-2000(M20x100) |  ##M20x100 bolt M20x100 8
25 GB,/197.2-2002(20) 820 washer 20 8

£7 7%




NO.

PART NO.

NAME

NAME

QUTY

REMARK

26

6B,/T93-1987(20)

$H20

spring washer 20

2]

6B,/T6170-2000(M20)

#4120

nut M20

28

6B,/7889.1-2000(M20)

£4M20

nut M20

29

HT50-020015

&

oil drain plug

30

JB982-1977(14)

hodk4

combination washer 14

31

HT35J-026000

Rt

fule cover assembly

32

(B/T3452.1-1992(122x3.55)

0B #48122x3.55

0 ring 122x3.55

33

HT50J-020018

BA

press plate

34

6B,/T5783~2000(M8x35)

£4M8x35

bolt M8x25

35

HT50J-020200

ENReH

left lamp mount

—_ | = | = (00| 00| OO

36

37

38

39

40

4

42

43

44

45

46

47

48

49

20

£8 X




3—hinge assembly

090000 6

090000009 0

N Y

o~

bel

(>
i M

F9X



NO. PART NO. NAME NAME QuTY REMARK
1 HT250-023002 E3 1 quard lid 2
2 6B,/ 7894.1-1986(50) $ I 4H50 fing 50 2
3 HT254-020007 L] fing 6
4 6B,/7893.1-1986(75) LAHE75 ring 75 2
5 GES0ES-2RS PST 8 bearing 2
6 HT254-023001 ik hinge block 1
7 JB/T7940.1-1995(M10x1) HHM10x1 oil cup M10x1 2
8 HT50-020017 HELH adjust gasket 2
9 HT250-023003 1] adjust gasket 2
10 6B,/ T91-2000(4x45) FI%4x45 pin 4x45 1
1 6B/ T5783-2000(M6x12) #4406x12 bolt M6x12 1
12 HT254-029002 T line 1
13 HT254-026002 17 ] spring ring 1
14 HT25J-026001 R spring pin 1
15 HT50J-026004 T tansport securing strip 1
16 6B/ T70.1-2000(M8x30) $4M8x30 bolt M8x30 4
17 HT254-020014 Rtk limit block 2
18 GEG 50ES-2RS AVAK arthrosis  bearing 1
19 HT35J-020014 fEMTE hinge shaft under cover 1
20 6B,/T193-1987(10) #®0 spring washer 10 6
21 6B,/ T5783-2000(M10x25) HEM10x25 bolt M10x25 6
22 HT354-020015 SENTHE hinge shaft gleeve 1
23 6B/T93-1987(20) #8620 spring washer 20 1
24 HT500-020024(M20x1.5x50) |  #4M20x1.5x50 bolt M20x40 1
25 6B/ T5783-2000(M8x16) ##£08x16 bolt M8x16 2

F10X




NO.

PART N

NAME

NAME

QUTY

REMARK

26

6B,/193-1987(8)

483

spring washer 8

27

6B,/197.2-2002(8)

483

washer 8

28

HT25J-020024

femin g

turn cylinder lock plate

29

HT50J-020004

{0 fe)

tun cylinder front hinge shaft

30

HT50J-020002

fmdh

turn shaft cushion

3

6B,/7894.1-1986(30)

WRHN30

ring 30

32

HT50J-XJD

L

rubber washer

—_ =N == NN

33

34

35

36

37

38

39

40

4

42

43

44

45

46

47

48

49

20

F1 X




4—rear chassis frame assembly

£12 X



NO. PART NO. NAME NAME QuTY REMARK
1 HT504-060002 ERSER left rear mudquard 1
2 HT50J-028000 EREIARLH air fifter mount welding 1
3 6B,/T96.2-2002(10) $H10 washer 10 40
4 6B,/T93-1987(10) $810 spring washer 10 26
5 GB/T6170-2000(M10) £8M10 nut 10 10
6 6B/ T12-1988(M10x30) #1030 bolt M10x30 2
7 6B/T5782-2000(M20x100) |  ##M20x100 bolt M20x100 8
8 HT504-020001 HaH cushion plate 2
9 6B,/T97.2-2002(20) #1820 washer 20 10
10 6B/T93-1987(20) $820 spring washer 20 10
11 GB,/T6170-2000(M20) #9M20 nut M20 8
12 6B,/T889.1-2000(M20) £8120 nut M20 8
13 HT50J-021000 EERRAH rear chassis welding 1
14 HT35J-024200 HEERROH vitta  support welding 1
15 HT350-024004 354 pipeline  plate 1
16 6B/T97.2-2002(8) $Hig washer 8 14
17 6B,/T93-1987(8) $g spring washer 8 18
18 6B/T70.1-2000(M8x45) #4MBx45 bolt MM8x45 2
19 6B /T5782-2000(M8x20) #18x20 bolt M8x20 2
20 6B/T6170-2000(M8) #8M8 nut M8 4
21 6B/T96.2-2002(8) $iig washer 8 30
22 HT35J-020007 IR battery press plate 4
23 6B /T5783-2000(M8x25) K8x25 bolt M8x25 6
24 HD 069-151 REXHRE high pressure filter 1
25 HT50J-060001 HRBER left rear mudquard 1

£13 %




ND. PART NO. NAME NAME QUTY REMARK
26 6B /T70.2-2000(M6x20) WA AT H4M6x20 bolt M6x20 2
27 HT504-020017 ¥4 nut 2
28 HT500-027000 32 T rear jiont plate assembly 1
29 GB,/T5783-2000(M10x30) ##M10x30 bolt M10x30 2
30 HT35/-020018 % lock bar 1
3 6B,/796.2-2002(12) 12 washer 2
32 6B,/T6170-2000(M12) R8M12 mut M12 1
33 HT50J-020008 GE A lockshaft fixation plate 1
34 HT504-020700 EPABLA right shield welding 1
35 6B,/T5783-2000(M8x30) ##M8x30 bolt M8x30 4
3 GB,/75782-2000(M10x40) $4M10x40 bolt M10x40 6
37 HT504-020900 RENHH hydraulic tank assembly 1
38 GB,/T5783-2000(M12x30) 412530 bolt M12x30 4
39 6B/193-1987(12) 412 spring washer 12 4
40 6B,/197.2-2002(12) £82 washer 12 4
4 HT50J-020003 TP chassis under protect plate 1
42 HT50J-020006 FRE rear weight 1
43 HT35J-020033 )52 1 rear hung plate 2
44 6B,/75783-2000(M20x50) H£20x50 bolt M20x50 2
45 6B//197.2-2002(16) #H16 washer 16 12
46 6B,/193-1987(16) &6 spring washer 16 8
47 GB/T5782-2000(M16x135) |  #M16x135 bolt M16x135 2
48 GB/T5782-2000(M16x180) |  ¥#M16x180 bolt M16x180 2
49 6B,/T6170-2000(M16) #8M16 nut M16 8
50 HT50J-020014 RIREHK shock absorber press plate 4

£14 X




NO. PART NI, NAME NAME QUTY REMARK
51 HT50J-020012 R4 shock absorber cushion plate 4
52 6B,/ T5783-2000(M10x25) EAM10x25 bolt M10x25 16
53 HT50J-020500 et shock absorber 4
54 HT50J-020013 RIREAH shock absorber plate 4
55 GB/75782-2000(M16x130) |  #M16x130 bolt M16x130 4
56 HT35J-020040 WEH load plate 1
57 HT50J-FGJ Fxs back a car glass 2
58 GB,/T818-2000(M4x12) RéM4x12 pin Méx12 2
59 HT25J-026001 LS & ] spring  pin 1
60 HJ25J-026002 21| spring  ring 1
61 6B /T96.2-2002(6) g washer 6 22
62 HT35J-020041 2% | hung plate washer 2
63 HT50J-020019 #5144 traction axis pin 1
64 HT25J-029002 RERS line 1
65 6B/T96.2-2002(6) 86 washer 6 1
66 GB,/T5783~2000(M6x20) ®4M6x20 bolt M6x20 1
67 HT50J-020300 BHARA battery box frame 1
68 HT35J-020400 4 LY ER bolt frame 2
69

70

71

72

73

74

75

£15 %




5—seating assembly

£16 X



NO. PART NO. NAME NAME QuTY REMARK
1 HT504-051000 waA% cover assembly 1
2 6B,/7889.1-2000(M8) 2T nut M8 2
3 HT350-052000 RRGRR trail lock assembly 1
4 6B,/196.2-2002(8) $i¥ washer 8 2
5 6B/T2673-1986(M8x40) £4MBx40 bolt M8x40 2
6 HT35J-050001 WK trun on plate 1
7 HT25J-050100 P4 shock absorber 2
8 6B/T5287-2002(8) #ilg washer 8 2
9 6B,/193-1987(8) $ii spring washer 8 1
10 6B/T6170-2000(M8) #48 nut M8 2
1 6B,/T6170-2000(M10) #80 nut M10 9
12 6B,/T97.1-2002(10) $810 washer 10 24
13 HT504-052000 REgA4#% limit line assembly 2
14 HT500-054000 4 lock handle 1
15 JB//T7940.1-1995(M6) WH(M6) oil cup(M6) 2
16 HT35/-050003 4% axis pin 2
17 HT50J-053000 RERRLH] hinge plate welding I 2
18 HT504-050001 CE2 T hinge plate 1 2
19 HT50-050002 BB hinge plate 2 2
20 6B,/796.2-2002(10) $H10 washer 10 2
21 6B,/193-1987(10) 4810 spring washer 10 2
22 6B,/7889.1-2000(M10) £8M10 nut M10 S
23 6B /T794—1993(M10x40) ##M10x40 bolt M10x40 2
24 6B,/T91~2000(1.6x20) #1.6x20 pin 1.6x20 2
25 6B,/T70.1-2000(M5x12) #4M5x12 bolt M5x12 1

17 %




NO. PART NI NAME NAME QUTY REMARK
26 6B,/197.1-2002(5) ¥l wash 5 31
27 6B,/T70.1-2000(M6x20) #4M6x20 bolt M6x20 3
28 6B,/197.1-2002(6) i washer 6 10
29 HT504-023700 wphmot protect bar welding 1
30 6B,/193-1987(6) $iic spring washer 6 20
31 HT504-023600 SPERet wire boot welding 1
32 HT504-023014 i1 ] retaining ring 1
33 GB,/T6170-2000(M5) §45 nut M5 15
34 6B,/193-1987(5) #il5 spring washer 5 15
35 HT504-024002 S B4 back board 1 1
36 HT504-050003 Rfk limit plate 1
37 HT504-023200 .3 seat mount 1
8 HT500-ZYWJHM .3 5Es 2 seat mount sponge 4
39 6B,/1862.2-1987(10) MMt o0 washer 10 8
40 6B,/T70.1-2000(M10x30) #4M10x30 bolt M10x30 8
41 6B,/197.1-2002(20) #820 washer 20 4
42 6B /T91-2000(4x35) #4x35 pin 4x35 2
43 HT35J-023004 R rear hinge axis pin 1
44 HT504-023500 F&EEAH rear hinge axis mount 1
45 HT500-023006 X3+ support 1
46 HT500-024003 BB back board 2 1
47 6B,/7889.1-2000(M6) Y5 M6 bolt M6x20 1
48 HT50J-023002 X support bar 1
49 HT50-023003 Rit% limit sleeve 1
50 6B/T5782-2000(M10x45) HEM10x45 bolt M10x45 1

18 X




NO. PART NO. NAME NAME QUTY REMARK
51 6B/T9163-2001 XHRAST10E bearing SI 10E 1
52 HT50J-023004 ARRAE air spring limit sleeve 1
53 6B/T5782-2000(M10x30) #4110x90 bolt M10x90 1
54 6B,/19161-2001 FRFFHAS 1108 bearing S 10E 2
55 HT504-025100 gt s 4 air spring 1
56 HT35J-025001 20 jiont bar 1
57 6B,/195-2002(10) #¥10 washer 2
58 6B,/T93-1987(10) #H0 spring washer 1
59 GB,/T5783-2000(M10x35) #£M10x35 bolt M10x35 1
60 GB,/T70.1-2000(M6x16) WAH¥4M6x16 bolt M6x16 8
61 HT50J-023001 WK protect plate 1
62 SC2 .2 ] seating 1
63 6B/T70.1-2000(M6x35) RATEEM6X35 bolt M6x35 2
64 6B,/1818—-2000(M5x12) #4M5x12 bolt M5x12 13
65 HT500-023011 KRB plate 1
66 HT354-023005 L[t front hinge axis pin 1
67 HT500-023100 Eigna seat mount welding 1
68 GB,/T96.2-2002(6) ¥l washer 6 6
69 HT50J-023300 | fed 1 front hinge mount assembly 1
70 HT500-029000 BREAGA seating frame line assembly 1
7 HT50-023900 FHRPEes hand mulch 1
72 GB,/T5783-2000(M6x12) ##M6x12 bolt M6x12 10
73 HT500-024100 BxAres bottom plate welding 1
74 HT50J-024001 ReAHK plate 1
75 6B,/T818-2000(M5x20) #4M5%20 bolt M5x20 2

£19 X




6—front transmission assembly

4
’/,,‘ 33
I Py
(- { 37 o
2y
@ (e
4 ) \l Y
S
53
5
517,
4
0 NP
4
A\ S
. S0 %“4
6o RN
s B2
Q86
<)
SR
(> N2
(L)
0N \‘:’2’, 73
/"\\\\\n =
5 Ny
6 74

#2 7%




ND. PART ND. NAME NAME QUTY REMARK
1 HT50-031032 Rane cathode nut 12
2 12-16.5 Y tire 2
3 ZDCT-0816 Y ] wheel felloe 2
4 TR#15 1% wheel bleeder screw 2
5 6B65-85(M8x20) £4M8x20 bolt M8x20 12
6 HT500-031101 Ee oil drain plug 2
7 JB982-77(14) Ho4K4 combination washer 18 7
8 HT50J-031108 fiek planet mount 2
9 HT500-031107 fiRdR planet gear 6
10 HT50J-031106 =1 ] ring 12
1 HT504-031105 [ B3 & column  roller 126
12 HT50J-031104 L7 G bearing incircle 6
13 (B894.1-86(24) #¥04 ring 24 6
14 HT504-031103 i cuprum  washer 2
15 6B3452.1-92(160.2x2.4) 0BN160.2x2.4 0 ring 160.2x2.4 2
16 HT504-031102 b centre axle 2
17 GB70-85(M10x45) HEM10x45 bolt M10x45 16
18 HT504-031111 A orientation  pin 16
19 HT504-031109 Wi gear circle 2
20 JL819349/UL819310 7 JL819349/JL819310 bearing JL819349,/J.819310 4
21 HT50J-031112 7 4. bearing mount 2
22 HT504-031110 RERL wheel bolt 12
23 ZF 0734.309.421 #121.8x150x13 oil_seal 121.8x150x13 2
2 (B893.1-86(25) #H25 ring 25 2
25 HT504-031113 A 73 2

spline sheath

F0 X




N PART NO. NAME NAME QuTY REMARK
26 HT50J-031114 festh transmission _shafter 2
27 HT500-031115 £ thimble 2
28 (B5782-86(M14x60) £414x60 bolt M14x60 32
29 6B93-87(14) 84 spring_washer14 32
30 HT50-073003 il connecter ‘
3 0B3452.1-92(183.8¢3.1) 0BI83.8x3.1 0 ring 183.8¢3.1 2
32 0DI(60x70x6) Yx2H 60x7046 Yx ring 60x70x6 ‘
33 0DI(70x80x6) Yx2H 70x80x6 Yx ring 70x80x6 ‘
3% HT504-031118 T piston ‘
% (B4605-84(889108) # 889108 bearing 889108 1
3 HT500-031117 Bot jiont 1
37 HT504-031116 Bk spring ‘
38 HT354-031601 $40 breathe mount ‘
3 HT354-031603 Rk rubber washer ‘
0 HT354-031604 K% spring ‘
4 HT350-031602 &4 breathe cover ‘
42 (B297-64(32015) #K 32015 bearing 32015 2
e HT504-031303 Ak erust ‘
44 0B119-86(B10x20) #810x20 pin B10x20 5
45 HT500-031301 THEE under flat washer ‘
46 HT504-031302 e axle shaft gearing 1 ‘
47 HT504-031306 AbK globe washer 2
48 HT500-031304 et planet _gear 2
49 HT504-031305 T short shaft 2
50 6B879-86(6x55) # 6x55 pin 6x55 3

£ 2%




ND. PART NO. NAME NAME QUTY REMARK
51 HT504-031307 SRR axle shaft gearing I !
52 HT504-03130 FREE on flat washer 1
53 HT50J-031308 FreTe difference gear ‘
54 (B70-85(M10x30) $4M10x30 bolt M10x30 10
55 HT504—031401 B difference casing 1
56 HT254-031007 T ol drain plug 1
57 HT250-031008 w4 magnet 1
58 HT50-020015 ' E ol drain plug 2
59 HT504-031402 Hith gear shaft 1
60 6B297-94(32209) & 32209 bearing 32209 1
61 HT500-031403 AEb adjust gasket fal
62 6B297-94(32208) & 32208 bearing 32208 1
63 (B9877.1-88(60x85x8) Wt 60x85x8 oil seal 60x85x8 1
64 HT504-031502 21 ] trunk 1 1
65 GB70-85(M14x50) $4M14x50 bolt M14x50 4
66 GB70-85(M14x35) K4M14x35 bolt M14x35 2
67 HT504-031505 #3% jiont sleeve 1
68 6B/ T70-85(M12x35) REM12x35 bolt M12x35 6
69 6B3452.1-92(33.8x3.1) 0BH33.8x3.1 0 ring 33.8x3.1 1
70 HT50J-031504 E% press sleeve 1
71 6B3452.1-92(20x3.1) 0BH20x3.1 0 ring 20x3.1 1
72 HT504-031503 7 bolt 1
73 HT35J-ZD000 HAMNE drum brake 1
74 HT35J-031501 Hitd brake  drum 1
75 6B819-85(M5x20) R4M5x20 bolt M5x20 1

%23 X




NO.

PART NO.

NAME

NAME

QUTY

REMARK

76

HT50J-031501

xR

bolt

77

6B93-87(10)

£80

spring washer 10

78

6B6170-86(M10)

%410

nut M10

79

HT50J-031119

.} 5

adjust gasket

80

6B894.1-86(26)

#H26

ring 26

81

AS406001

Ly

gasket

82

HT50J-031120

L §

adjust gasket

83

HT50J-031310

Kk

adjust gasket

84

HT50J-031311

kil

long shaft

85

HT50J-031404

e

adjust gasket

86

HT50J-031506

e

adjust gasket

87

88

89

90

9

92

93

94

9%

96

97

98

99

100

%24 ¥




J—rear transmission assembly

£25 7




ND. PART NO. NAME NAME QUTY REMARK
1 HT50-031032 RERE cathode nut 12
2 12-16.5 #E tire 2
3 ZDCT-0816 L2 ] wheel felloe 2
4 TR#15 1% wheel bleeder screw 2
5 (6B65-85(M8x20) £4M8x20 bolt M8x20 12
6 HT504-031101 xE ol drain plug 2
7 JB982-77(14) Ho48 4 combination washer 18 7
8 HT50J-031108 fiE% planet mount 2
9 HT504-031107 fEHR planet gear 6
10 HT504-031106 #N ring 12
1 HT50J-031105 HAAF column  roller 126
12 HT50J-031104 BARA bearing incircle 6
13 (6B894.1-86(24) #24 ring 24 6
14 HT504-031103 ) cuprum  washer 2
15 6B3452.1-92(160.2x2.4) 0BH160.2x2.4 0 ring 160.2x2.4 2
16 HT504-031102 L) centre axle 2
17 6B70-85(M10x45) ®EM10x45 bolt M10x45 16
18 HT504-031111 AL orientation  pin 16
19 HT50J-031109 Wi gear circle 2
20 JL819349/J.819310 A J1819349/01819310 bearing JL819349/JL819310 4
21 HT504-031112 KB bearing mount 2
22 HT504-031110 RpaR wheel bolt 12
23 ZF 0734.309.421 W 21.8x150x13 oil_seal 121.8x150x13 2
24 6B,/T893.1-86(25) #H05 fing 25 2
25 HT500-031113 1% 2

spline sheath

#2 X




ND. PART NO. NAME NAME QuTY REMARK
2 HT504-031114 o transmission _shafter 2
27 HT500-031115 % thimble 2
2 6B5782-86(M14x60) $4314x60 bolt M14x60 32
29 GB93-87(14) 4814 spring_washer14 32
30 HT50-073003 itk connecter 1
3 (B3452.1-92(183.8¢3.1) 08183843 0 ring 183.8x3.1 2
2 ODI(60x70x6) Yx 2N 60x70x6 Yx ring 60x70x6 1
33 ODI(70x80x6) Yx BB 70480x6 Yx ring 70480x6 1
M HT504-031118 ¥ piston 1
3% (B4605-84(889108) #A 889108 bearing 889108 ‘
3 HT500-031117 hot jiont 1
37 HT504-031116 HEg spring 1
38 HT354-031601 #44 breathe mount ‘
39 HT354-031603 R rubber washer 1
0 HT354-031604 E% spring 1
# HT350-031602 #4d breathe cover 1
4 (B297-64(32015) #& 32015 bearing 32015 2
43 HT504-031303 Ak crust 1
44 0B119-86(B10x20) #810x20 pin_B10x20 S
45 HT504-031301 THEE under flat washer 1
46 HT504-031302 ET e axle shaft gearing I 1
47 HT504-031306 Ak globe _washer 2
48 HT500-031304 FEdd planet_gear 2
49 HT500-031305 4 short shaft 2
50 6BB79-86(6x55) # 6x55 pin 6x55 3

£21 %




N, PART NI. NAME NAME QUTY REMARK
51 HT504-031307 AT axle shaft qearing I 1
50 HT5004-031309 LREE on flat washer ‘
53 HT50J-031308 FARH difference gear ‘
54 0B70-85(M10x30) $4M10x30 bolt M10x30 10
55 HT50J-032401 Bk difference casing 1
56 HT254-031007 [} oil drain plug 1
57 HT25-031008 W& magnet 1
58 HT50-020015 1 ol drain plug 2
59 HT500-031402 fridh gear shaft 1
60 6B297-94(32209) #% 32209 bearing 32209 1
61 HT504-031403 ik adjust gasket flal
62 (6B297-94(32208) #& 32208 bearing 32208 1
63 (B9877.1-88(60x85x8) ¥ 60x85x8 oil seal 60x85x8 1
64 HT504-033009 HKI trunk T 1
65 6B119-86(A8x20) 4 ABx20 pin A8x20 2
66 (6B70-85(M14x35) #EM14x35 bolt M14x35 6
67 6B5783-86(M12x40) §EM12x40 bolt M12x40 1
68 6B93-87(12) 812 spring washer 12 5
69 HT500-033007 E# press washer 1
70 HT500-033005 Kk big gear 1
71 HT504-033003 FER o bolt 12
72 HT504-033006 Mk small gear 1
73 HT500-033002 E% press sleeve 1
74 HT50J-033001 oY bolt 1
75 HT504-033008 #K1 trunk 1

#287%




ND. PART N NAME NAME QUTY REMARK
76 6B70-85(M10x55) #EM10x55 bolt M10x55 10
77 GB70-85(M12x40) #4M12x40 bolt M12x40 4
78 (6B3452.1-92(125x3.1) 0 E125x3.1 0 ring 125x3.1 1
79 0B9877.1-88(100x120x12) | ¥kt 100x120x12 oil seal 100x120x12 1
80 HT50J-033004 E¥ cover 1
81 HT504-034000 MR transmission 1
82 6B93-87(8) 88 sping washer 8 12
83 6B6170-86(M8) #9M8 nut M8 12
84 HT504-031119 Wkt adjust gasket 5%
85 (6B894.1-86(26) $26 ring 26 2
86 AS406001 #4148 gasket 2
87 HT50J-031120 1) adjust gasket 5%
88 HT50J-031310 Bis adjust gasket 1
89 HT504-031311 K long shaft 1
90 HT50U-031404 .} §] adjust gasket %
91 HT50J-031506 ks adjust gasket 5%
92 6B3452.1-92(42.8x3.1) 0BH42.8x3.1 0 ring 42.8x3.1 1
93 6B3452.1-92(20x3.1) 0BH20x3.1 0 ring 20x3.1 1
94

95

9%

97

98

99

100

£ 29 X




8—engine

assembly

61

%30 X




NO. PART NI NAME NAME QUTY REMARK
1 6B/T70.1-2000(M10x25) F4M10x25 bolt M10x25 2
2 6B,/193-1987(10) #810 spring washer 10 16
3 SC06 RE gear pump 1
4 GB/T3452.1-1992(¢82.5x2.65) 0B Mip82.5%2.65 0 ring #82.5%2.65 1
5 A4VG28DA1DS T pump 1
6 GB/T5783-2000(M12x35) H8M12x35 bolt M12x35 2
7 6B/193-1987(12) $812 spring washer 12 4
8 6B,/T97.1-2002(12) #M2 washer 12 4
9 HT50J-040800A 1% cover 1
10 GB/T5783-2000(M10x30) £410x30 bolt M10x30 2
1 6B//197.1-2002(10) #5810 washer 10 "
12 6B/ T5783-2000(M12x25) H#M12x25 bolt M12x25 2
13 6B/T5783-2000(M10x50) F410x50 bolt M10x50 S
14 6B/ T6170-2000(M10) #8M10 nut M10 17
15 6B /T5782-2000(M12x65) #H412x65 bolt M12x65 4
16 6B,/T93-1987(12) 412 spring washer 12 4
17 6B/T96.2-2002(12) $812 washer 12 4
18 HT50J-040500A AN right front bracket 1
19 6B,/ T5783-2000(M8x25) #1\I8x25 bolt M8x25 18
20 HT50J-040900 RAARRE engine shock absorber 4
21 6B/T96.2-2002(8) 17 washer 8 8
22 6B/T6185.1-2000(M8) #88 nut M8 8
23 GB/T5783-2000(M12x30) £412x30 bolt M12x30 8
24 HT50J-040600A ERIREAH left front bracket 1
25 6B/T70.1-2000(M10x30) #4M10x30 bolt M10x30 1

£33 X




ND. PART NO. NAME NAME QUTY REMARK
26 HT504-040010 (2 spline figure 1
27 HT50J-040009-00 £ jont plate figure 1
28 HT50J-040012 B joint shaft bolt 8
29 6B,/193-1987(8) s spring  washer 8 18
30 6B,/197.2-2002(8) $8 washer 8 18
31 4C4D-22 b engine 1
3 GB/T5783-2000(M14x30x1.5)|  #M14x30x1.5 bolt M14x30x1.5 8
33 HT50J-040006 FAER rear right bracket 1
34 HT504-040007 FEIR rear left bracket 1
35 HT50J-043200 . Yoy g exhaust  welding 1
35 HT354-043001 it seal washer 1
37 HT25J-040200 yaEnet ripple tube welding 1
38 HT50J-043100 HERRA muffler  welding 1
39 6B /T5783-2000(M10x40) HEM10x40 bolt M10x40 2
40 6B,/196.2-2002(10) #8010 washer 10 14
41 JB//ZQ4440-86(937~958) g 37~058 clamp #37~958 4
42 HT50J-040004 27 return water pipe 1
43 HT504-040003 7.8 ] enter water pipe 1
44 6B/T5781-2000(M6x20) #46x20 bolt M6x20 6
45 HT50J-041200 RRARLH gquide wind cover welding 1
46 6B/T93-1987(6) 173 spring washer 6 6
47 6B,/196.2-2002(6) 6 washer 6 12
48 GB/T6170-2000(M6) #AM6 nut M6 6
49 6B,/ T5783-2000(M10x20) #4M10x20 bolt M10x20 2
50 HT504-041001 201 joint plate 2

£ 32X




NO. PART NO. NAME NAME QUTY REMARK
o1 HT50J-041400 04 2 side shock absorber 2
50 0B,/T70.3-2000(M10x16) HAATEEEMI0x16 bolt M10x16 2
53 HT35J-041300 TR under shock absorber 2
54 JB/ZQ4440-86(p44~964) %944 064 clamp 944~g64 1
55 HT50J-040005 ZRBHAE air cleaner tube 1
56 JB//ZQ4440-86(960~980) % 4i360~080 clamp 860~¢80 2
57 HT50J-KLQLX ZRERY air cleaner element 1
58 HT50J-040001 ZEE KYC-5 air cleaner 1
59 HT50J-040002 AR K suck wind rubber washer 1
60 KBZ-2b ZERRBERR air cleaner indirector 1
61 HT50J-041100 HAKABEAH radiator assembly 1
62 HT50J-JDX #h4 bonding  wire 1
63 HT50J-YSH 7. overflow  kettle 1
64 HT50J-YSG BA¥ 08 =300 overflow hose 8 L=300 1
63 GB,/T70.1-2000(M10x100) &EM10x100 bolt M10x100 4
66 JB/IQ4440-86(010~016) | Mgt O~pl clamp #10~016 2
67 6B/193-1987(14) $§14 spring washer 14 16
68 6B,/T197.1-2002(14) #8114 washer 14 8
69 0B,/T70.1-2000(M6x16) £4M6x16 bolt M6x16 4
70 HT50J-040013 KRR engine fan seat 1
7 HT504-040014 RANARAVE engine fan 1
72

73

74

735

%33 X




9—diesel oil system

%34 X



ND. PART NO. NAME NAME QUTY REMARK
1 29.1074-251009 WAKRE fule gauge tank unit 1

2 6B /T818-2000(M4x20) #4M5x20 bolt M5x20 6

3 JB/ZQ4440-86(#10~916) %%010~916 clamp #10~916 13

4 HT504-YGO1 M —— WESB L=2400 hose 88 L=2400 1

5 RO2V22 BAFAHR oil-and-moisyure trap 1 Ranad
6 6B,/T70.1-2000(M8x45) #4MBx45 bolt M8x45 1

7 6B/197.1-2002(8) 1% washer 8 1

8 HT504-YG02 W0 B8 L=300 hose 98 L=300 1

9 6B /T5783-2000(M8x16) ##\8x16 bolt M8x16 1

10 6B/T93-1987(8) ] spring washer 8 1

1 270 Rk diesel fifter L kL
12 HT504-YG03 W3- KB L=400 hose 98 L=400 1

13 6B /T5783-2000(M6x10) ##6x10 bolt M6x10 2

14 6B/T93-1987(6) #H86 spring washer 6 2

15 6B/T97.1-2002(6) i washer 6 2

16 8A16-074 37 4 diesel injection pump 1

17 HT504- YGO4 W4 8 =300 hose 88 L=300 1

18 6B,/ T5783-2000(M10x30) #4M30x10 bolt M30x10 2

19 6B /T95-2002(10) #10 washer 10 4

20 4C4D-22-4LYQ Hibnd extract diesel fifter 1 RAnEY
21 6B/T93-1987(10) #K10 spring washer 2

22 6B,/T6170-2000(M10) #8110 nut M10 2

23 6B,/T6182-2000(M10) #8110 nut M10 1

24 HT504-YG05 M#5-— W8 1=2800 hose 98 L=2800 1

25 HT50J-YG06 M6 %8 L=700 hose #8 L=700 1

%35 X




NO.

PART NO.

NAME

NAME

QUTY

REMARK

26

HT50J-040015

FEELE

return change radius tube

27

HT50J-040016

Rt x

fule tube connecter

28

HT50J-YGO7

WH#7--WEs8 L=100

hose 88 L=100

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

20

# 36 X




10~lifting hydraulic system




ND. PART NI NAME NAME QUTY REMARK
1 JB982-77(22) ao4822 combination washer 22 16

2 HT35J-070029 ik multiway valve connecter 16

3 HT504-071490 SRR - ARATHE SHRERERRS10xT L=1370| hose 2 2xM18x1.5, 150’ K
4 HT504-071470 SUA-AMMENH  RFRERERBS10xD L=250 | hose 1 2xM18x1.5 150K
5 HT504-071080 SUA-RAANE ABRERERROI0xT  L=1600 | hose 1 2M18x1.5 150K
6 HT50J-071500 SRAPT-ARALRE RHBERERBS10xT L=1380| hose 1 2M18x1.5 150%E
7 HT504-071460 SRA-AUHEE RBAERERRO10xT L=1450 | hose 1 2xM18x1.5 150K
8 HT504-071070 SUA-GRAENE RFRERERRAI0xT L=1600 | hose 1 2xM18x1.5 150K
9 HT504-071040 ARMEENE RPRERELSP10xT L=780 hose 2 2M18x1.5  90%E
10 HT504-070023-00 MZRELH T connecter 1

1 HT504-071030 ANMEHKE  RBRERERBp10xD L=1450 hose 2 2M18x1.5 90K
12 HT50J-070024-00 [ B )y T connecter 1

13 HT35J-070500 U} St locking  cylinder 1

14 HT25J-070009 TR screw couping 3

15 HT504-071170 HEMEDERE RTRERERA10xT L=1100 hose 2 2M18x1.5  ExE
16 0B/793-198714) “H4 spring washer 14 2

17 6B/T5780-2000(M14x110) | #M14x110 bolt M14x110 2

18 HT504-070021-00 HHheEERA couping 1

19 HT25J-070020 #H38 nut 18 5

20 HT50J-071480 SRA-ARMENE) IHRERELES0xT L=1100| hose 1 2M18x1.5  ExE
2 HT50-073004 Ll oS one-way valve jiont 2

2 CIT-03-04-05 93.2080R $3.2 hole one-way valve 1

23 HT504-071530 FEEL-HIAMERE RPBERERE0xT 1=3150| hose 1 2XM18X1.5 90X E
24 HT50J-071540 FEET- WA ERE SPBERERAAI0xT  1=3050| hose 1 2xM18x1.5 ExE
25 HT35JA-070600 —firEmEE tube 3

%38 X




NI, PART ND. NAME NAME QUTY REMARK
26 L7214116A10B010 LRR electric valve 1

27 HT50J-071520 NP T-BHEARE AWBEREREA0xT 1=1250| hose 2 2M18x1.5 90X
23 HT35J-012001 LS locking axis pin 2

29 HT25J-070021 ZNERM18x1.5 hollow bolt M18x1.5 2

30 GB,/T70.1-2000(M6x25) #6M6x25 bolt 3

3 HT35J-071800 ko7 Figk joint 6

32 HT50J-070100 ARk arm cylinder 2

33 HT25J-070013 £%20 tube clamp 20 12

34 6B,/T70.1-2000(M6x40) ¥4M6x40 bolt M6x40 26

35 6B,/ T5783-2000(M8x50) £4M8x50 bolt M8x50 2

36 HT50-454003 £x tube clamp 2

37 BSP-AQ7 Pk quick connecter 4

38 GB,/T70.1-2000(M6x60) #4M6x60 bolt M6x60 8

39 HT25J-070014 £x38 tube clamp 38 8

40 6B,/T95-2002(6) #86 washer 6 10

4 6B/193-1987(6) $86 spring washer 6 10

42 6B,/ T6170-2000(M6) ¥4M6 nut 6 10

43 HT50J-071180 FAAMNRARE RPRERERBS10xT L=1720 hose 2 |2M18x1.5 90%E
44 HT35J-071100 ZREMAH T connecter 2

45 HT35J-070009 Rt globe valve connecter 2

46 JB982-77(18) 46488 combination washer 18 6

47 HT50J-020600 Erired indicaion bar assembly 1

48 QJH-10NL 2R globe valve 1

49 6B,/193-1987(10) /o spring washer 10 1

50 6B,/ T6170-2000(M10) £8M10 nut M10 2

%39 X




NO.

PART NO.

NAME

NAME

QUTY

REMARK

A

HT50J-070300

ik

tip over cylinder

22

HT50J-071340

YRukE AVRERERES 0T L=1750

hose

M18x1.5 Ex&#

93

GB,/T6170-2000(M14)

£8m14

nut M14

o4

6B,/T96.2-2002(14)

$@4

washer

99

HT35J-012002

[ 73

cannula

NP~

96

97

28

29

60

61

62

63

64

63

66

67

68

69

70

n

72

73

74

73

%40 X




11-steering hydraulic system

B
(]

O
2)
;0

¢/

Koi

‘}
[

7’0

/ (o, 2 ”
’ N 5 &
2828 <
e =
\(‘,

Y)

o
> ‘/‘
2R

=2
=3
)
W
©

]

13

:
g
E
v
2




NO. PART NI NAME NAME QUTY REMARK
1 6B,/T6173-2000(M16) F A6 mut M16 1
2 6B,/797.1-2002(16) #H6 washer 16 1
3 HT35J-081200 Lk steering wheel 1
4 6B/ T5283-85(ST2.2x6) HAIETST2.2x6 bolt ST2.2x6 4
5 HT504-081001 Bk dlectric plate 1
6 HT504-081011 Bk insulator 1
7 HT50J-081200 kARt turning tube  welding 1
8 6B,/7822-2000(M6x16) HHEXHEM6x16 bolt M6x16 12
9 HT504-081010 21 0o connecter bolt 2
10 6B,/7893.1-1986(35) LARESE5 ring 35 2
1 HT50J-081300 iy truning bar welding 1
12 GB/T276-94(6202) FHRHA6202 bearing 6202 2
13 HT50J-081012 #H block plate 1
14 HT50J-081100 TEREAF fixation welding 1
15 6B,/ T70.1-2000(M10x30) #4M10x30 bolt M10x30 4
16 6B,/T95-2002(10) #8100 washer 10 12
17 6B/T70.1-2000(M10x35) #4M10x35 bolt M10x35 4
18 6B//193-1987(10) #®0 spring washer 10 4
19 6B,/T6170-2000(M10) #4810 nut M10 4
20 HT504-081009 #M5 nut M5 1
21 HT50J-081003 ks screw  spring 1
22 HT504-081002-00 i handle 1
23 HT504-081004 23] connecter 1
24 GB/T3452.1-1992(8.75x1.8) | (B4t 75x1.80 0 ring 8.75x1.80 1
25 HT50J-081005 5 axle tube 1

%4 X




NO. PART N NAME NAME QUTY REMARK
26 HT504-081007 E% press spring 1
27 HT50J-081008 B block 1
28 6B/T97-85(12) #1812 washer 12 3
29 HT50J-081006 LGE adjust shafter 1
30 6B/ T91-2000(4x75) Fl44x75 pin 4x75 1
3 OSPFS100 %nB redirector 1
3 JB982-77(18) H44M8 combination washer 18 8
33 HT25J-070002 18R E Rt 18 hollow connecter 2
34 HT25J-070007 2NEEG3 /8 hollow bolt G3/8 2
35 HT25J-070034 63 /8RENEE 63/8 hollow bolt 1
36 HT25J-070008 KRBE N redirector return connecter 1
37 HT25J-070006 Gl /28R ik G1/2 hollow bolt 1
38 JB982-77(22) Ho4822 combination washer 22 4
39 HT25J-070900 KRB X redirector connecter assembly 1
40 HT504-070009 X 5ok o0 multiway valve auxiliary connecter 2
41 JB999-17(M18x1.5) SRERM18x1.5 hollow bolt M18x1.5 1
42 HT50-070022 P18EREX #18 hollow connecter 1
43 HT25J-071800 WE=Hgxtk T connecter 1
44 HT50J-070200 b T truning cylinder 1
45 0B,/ T5783-2000(M8x16) 418016 bolt M8xi6 2
46 6B,/T93-1987(8) 1) spring washer 8 2
47 GB,/197.2-2002(8) &8s washer 8 2
48 HT25J-020024 ferdr g turning cylinder lock plate 1
49 HT50J-020005 )52 tuming cylinder rear shafter 1
50 HT50J-020002 K h tuming cylinder rear shafter washer 2

%43 X




ND. PART NO. NAME NAME QUTY REMARK
51 6B,/7894.2-1986(30) HRBEZ0 ring 30 1
52 SC06 |7 gear pump 1
53 GB/T3452.1-1992(19.2x2.4) | 0BH4H19.2x2.4 0 ring 19.2x2.4 1
54 HT50-070008 SRR gear connecter 1
55 HT50J-070500 SRR A multiway valve enter connecter weld 1
5¢ HT504-071330 SRANERE RBREREERoGKT L=1400 hose 1 2xM14x1.5 90X E
57 HT25J-070040 HTERBENEX filter retrun connecter 2
58 JB982-77(27) 44487 combination washer 27 2
59 P3.0520-01 R fiter _element 1
€0 HT25J-070044 WEEXAAH nut 3
61 HT25J-070043 MEELA4 connecter 2
62 1621.10.76 WEEKBETA) load cell connecter 2
63 HT50J-080014 kndiE redirector crust 1
64 HD 069151 £y filter 1
65 HT504-071280 KRENERE BWHERERRs6xT L=1600 hose 1 2M14x1.5 0% K
66 HT35J-070009 RREMK globe valve connecter 1
67 HT500-071050 RRMNRE RIRERERRH10xT =730 hose 1 2M18x1.5 K xE
68 HT504-071060 REMERE AWEERERRA10I =820 hose 1 2xM18x1.5 ExE
69 HT500-071200 FREUMRE RWEERELR1 30 (=560 hose 1 2M2241.5 90%E
70 HT354-071090 RUBANME RBRERERR13D (=735 hose 1 2M22x1.5 90 E
71 HT504-071310 RHBEMRE RVRERERRs6x] L=2100 hose 1 2xM14x1.5 90X E
72 HT500-071350 SRRAUME RWRERERRN 3T L=1010 hose 1 2xM2241.5 90K
73 HT50J-070018 Efdk tum cylinder butter connecter 1
74 HT504-071360 BRMEIRE ASMLMEENE | =575 hose ‘ 2M14x1.5 B xE
75 HT500-070017 W 1

butter mouth connecter

% 14 X




NL.

PART NO.

NAME

NAME

QUTY

REMARK

76

JB/T7940.2-1995(M10x1)

¥AM10x1

oin cup M10x1

77

78

79

80

81

82

83

84

85

86

87

88

89

90

9

92

93

94

9

96

97

98

99

100

%45 X




12—drive hydraulic system

© ]
B/
; al
y \l”l
o ’ s -
= ]
e) o~
o o] P 2]
M -
[=

% 46 X



NO. PART NO. NAME NAME QUTY REMARK
1 V3.0723-08 HERNBRYE hydraulic filter element 1

2 GB,/T70.1-2000(M10x30) £4M10x30 bolt M10x30 2

3 6B,/793-1987(10) #4810 spring washer 10 18

4 E-084-288 R E NSRS filter 1

) PAF1-0.02-0.45-40L HENZ SRR hydraulic air filter 1

6 JB982-77(27) 84827 combination washer 27 4

7 HT35J-070025 7y N NE o3 tank connecter 1

8 JB982-77(42) 268842 combination washer 42 1

9 HT50J-070800 KENE A 2 motor return connecter 1

10 HT500-071380 HIGRARRENNE ) RBREMELRO6x] L=1320 | return hose 1| 2xM14x1.5 90K
11 HT50J-071400 REREMBE AVRER%0CK] L=770 return hose 1 2:M14x1.5 90K
12 WU-100x40 HEMARY hydraulic tank filter 1

13 0B/T3452.1-1992(80x3.55) | OBHHMB0x3.55 0 ring 80x3.95 1

14 HT25J-028000 RNk &0 hydraulic tank flange assembly 1

15 JB982-77(30) 848830 combination washer 30 1

16 HT35J-070021 HARF AR etk gear pump suck connecter 1

17 HT50J-071210 ERERMRE RPREREEB916x] L=900 suck hose 1 2xM30x1.5 90'x105%270°
18 HT50-070014 HREEK gear pump connecter 1

19 0B/73452.1-1992(22.8x3.1) | OB HHM22.8x3.1 0 ring 22.8x3.1 1

20 GB,/T70.1-2000(M10x35) £4M10x35 bolt M10x35 16

2 HT504-070005 AFE2% bisect flange clamp 8

2 HT504-071120 HER- TERH hose 1 1

23 HT504-071160 REF- DR hose 2 1

24 JB982-77(18) 4488 combination washer 30 2

25 HT50J-070003 Lkt motor leak connecter 1

%47 X




NO. PART N0 NAME NAME QUTY REMARK
26 HT50J—-071270 LyEubE RAPRERERES13x] L=1370 hose 1 2xM27x1.5 90 &

27 HT50J-070004 Lk motor return connecter 1

28 HT50J-071410 BEF-DUARE RUREMERRS13x] L=440 hose 1 2xM22x1.5 90°x135'x45°
29 A4VG28DA1D8 REX pump 1

30 JB982-77(22) 4442 combination washer 22 2

3 HT25J-070010A RERE LA pump return connecter 1

32 HT50J-070700 R B8 v return T connecter 1

33 JB982-77(33) HA4H33 combination washer 33 1

34 HT25J-070011 RERR A pump suck connecter 1

35 HT50J-071150 REFRURE RPREREKR216x] L=1020 hose 1 2xM30x1.5 10590180
36 JB982-77(12) o482 combination washer 12 3

37 HT504-070002 RER A pump flow connecter 2

38 HT35-071390 WL RAE MRS RE) RBRERERBI6x] 1=570 hose 1 |2xM14x1.5 90%E

39 HT50-073003 Hhalrkk come into connecter 3

40 JB982-77(14) HodMl 4 combination washer 14 3

41 M16-12D-26W AR electromagnetic valve 1

42 HT50-077007 REAK T connecter 1

43 HT50J-071420 FHRERE RURERELBo6x] L=760 hose 1 2xM14x1.5 90'xE
44 HT50J-071430 WREENE RPRERERLBIOx] [=1830 hose 1 2xM14x1.5 90°x90°x180
45 HT50J-071100 SHRENRE RVEERERRH13x] L=1740 hose 1 2M27x1.5 135X
46 HT504-070400 SHRE N A multiway valve retrun connecter weld| 3

47 HT50J-070008 SR RE N multiway valve retrun connecter | 1

48 HT50J-071260 CRANERSE RHRERE RO 1=520 hose 1 2M14x1.5 BxE

49 HT50J-071190 BEFNERE RAWREREXRo6xI L=655 hose 1 2xM14x1.5 90'x &

20 HT50J-071250 KABHMRE RHRERERB16x] L=450 hose 1 2xM27x1.5 135X

48 R




NO. PART NO. NAME NAME QUTY REMARK
51 HT35J-070020 AR K radiator connecter 1
52 HT25J-070012 HRBEXA] filter connecter 1 1
53 HT50-070033 HEEAK connecter 1
54 WDK85D BEFX temperature  switch 1
55 ABVMS5SHATR! Bk motor 1
56 HT504-070020 EMEAEXHk return connecter 1
57 HT254-070044 WESX AR nut 2
58 HT25J-070043 WEEX connecter 2
59 1621.10.76 WERKBETA) load cell connecter 2
60 GB,/T5782-2000(M6x45) $4M6x45 bolt M6x45 2
61 6B/T93-1987(6) #Ho spring washer 6 2
62 6B,/197.1-2002(6) #6 washer 6 2
63

64

65

66

67

68

69

70

!

72

73

74

75

%49 X




13—multiway valve and control

%5 X



NO. PART NO NAME NAME QUTY REMARK
1 B3SRDDD-X BHEF control handle 1
2 HT35J-080008 SRATHE multiway valve handle jacket 1
3 HT504-080004 SRR multiway valve bar 1
4 GB,/T6170-2000(M12) £8m12 nut M12 1
5 0B/T93-1987(12) £ spring washer 12 1
6 HT50J-080003 371 limit plate 1
7 HT25J-080011 RAFHNE auxiliary handle jacket 1
8 HT50J-080005 SRRALH multiway valve auxiliary bar 1
9 GB,/T6170-2000(M10) £8M10 nut M12 1
10 HDM19WL/3K304 SRR multiway valve 1
1 0B /T97.1-2002(8) #Hg washer 8 4
12 6B,/ 793-1987(8) ] spring washer 8 4
13 GB,/T70.1-2000(M8x20) £4M8x20 bolt M8x20 4
14 HT35J-080001 i axis pin 1
15 0B//T6182-2000(M8) 4y nut M8 1
16 HT50J-080200 SRRREA A multiway valve fuse plate asembly 2 1
17 0B/T6182-2000(M6) )6 nut M6 3
18 HT50J-080002 % pull spring 1
19 HT50J-080100 SRR A multiway valve fuse plate asembly 1 1
20 HT50J-080300 ot handle welding 1
2 HT25J-024300 ¥ star handle 1
22 HT35J-080007 (S 3 protect jacket 1
23 HT50J-080006 L ERiEur 2 auxiliary bar transition plate 1
24 6B/ T5783-2000(M10x15) AM10x15 bolt M10x15 1
25 6B,/T193-1987(10) 80 spring wash 10 1

£5 X




NO.

PART NO.

NAME

NAME

QUTY

REMARK

26

6B,/795-2002(10)

480

wash 10

27

28

29

30

3

32

33

34

35

36

37

38

39

4

42

43

44

435

46

47

48

49

20

#52 X




14—accelerograph and control

% 53 X




NO. PART NO. NAME NAME QUTY REMARK
1 HT50-088200 MRHR L4 accelerator pedal  welding 1
2 HT50-088100 BxAReH immobility plate welding 1
3 HT50-088001 h axis pin 1
4 GB,/T5781-2000(M8x30) £4£M8x30 bolt M8x30 2
5 0B /T97.1-2002(8) i washer 8 3
6 6B,/193-1987(8) 48 spring washer 8 2
7 6B,/T6170-2000(M8) 48 nut M8 6
8 0B /T91-2000(2.5x20) #2.5:0 pin 2.5%20 1
9 HT25J-024300 ERps star handle 1
10 0B /7862.2-1987(8) M dxNg washer 8 1
I 6B,/ T96.2-2002(8) 48 washer 8 2
12 HT25J-024400 b} 3. accelerograph lock bracket 1
13 6B,/ T5780—2000(M8x45) ££M8x45 bolt M8x45 1
14 0B /T70.1-2000(M8x70) $4MBx70 bolt M8x70 1
15 JB/T7940.1-1995(M10x1) HHM10x1 oil cup M10x1 1
16 0B /796.2-2002(10) 10 washer 10 1
17 0B /T91-2000(2.5¢16) #2546 pin 2.5¢16 1
18 HT50J-NLGL kR#R nylon wheel 1
19 GB,/T5781-2000(M6x20) £4£M6x20 bolt M6x20 3
20 HT50J-080400 Ik e accelerograph tie line 1
21 0B//197.1-2002(6) 5 washer 6 6
2 0B,/7889.1-2000(M6) 86 locknut M6 3
23 0B /T6170-2000(M6) 86 nut M6 2
24 HT50A-040019 IR timing trestle plate 1
25 GB,/T5781-2000(M6x16) £416x16 bolt M6x16 2

%54 X




NO.

PART NI

NAME

NAME

REMARK

26

6B,/793-1987(6)

486

spring washer 6

27

HT50J-040017

e 28

accelerograph

connecter block

28

6B,/T5781-2000(M4x12)

£#M4x12

bolt M4x12

29

HT25J-024003

&% 1

spring II

30

HT25J-024004

##1

spring1

3

32

33

34

35

36

37

38

39

41

42

43

44

435

46

47

48

49

20

%5 X




15—brake system

SR
)

//'




NO. PART NO NAME NAME QUTY REMARK
1 6B,/T5783—-2000(M8x35) £8M8x35 bolt M8x35 2
2 0B/797.1-2002(8) 3 washer 8 10
3 HT50J-020800 FERRROH brake pedal welding 1
4 HT25J-024010 211 hinge I 1
5 0B /7889.1-2000(M8) 4y nut M8 6
6 0B/T6170-2000(M8) 48 nut M8 7
7 HT25J-020018 &4 bar 1
8 GB,/16170-2000(M8LH) $v8LH nut M8LH 1
9 SIL8TK ##M8 bearing M8 1
10 SI8TK #AM8 bearing M8 1
1 GB,/T5783—2000(M8x16) $£M8x16 bolt M8x16 2
12 6B,/ 193-1987(8) ] spring washer 8 6
13 HT35J-023003 E gt rocker arm shaft 1
14 HT25J-024002 L] shaft 1
15 0B/T91-2000(2.5x16) # 2,516 pin 2.5¢16 1
16 HT50J-023008 15 4 pull spring 1
17 JB/T7940.1-1995(M10x1) |  WHM10x1 oil cup M10X] 1
18 HT50-023400 LE 2 Ead front rocker assembly 1
19 GB,/T77-2000(M6x12) $4M6x12 boolt M6x12 1
20 SHOTK #AM10 bearing M10 1
21 GB,/T6170-2000(M10) $8M10 nut M10 1
2 0B /T95-2002(10) 810 washer 10 6
23 6B,/1889.1-2000(M10) £8M10 nut M10 3
24 GB,/T5783~2000(M10x35) $8M10x35 bolt M10x35 2
25 HT50J-023010 LR brake pump bar 1

%57 X




NO. PART NO. NAME NAME QUTY REMARK
26 G6B,/T5783-2000(M10x55) &£M10x55 bolt M10x55 2
27 HT35-020019 WHAhE brake pump  jacket 1
28 HT50J-2DZBZC HARRRR brake pump asssembly 1
29 JB982-77(16) fodli6 combination washer 16 1
30 HT35J-070012 L EZE D oS brake pump connection 1
3 HT35J-070015 LUET & o0 brake pot connection 1
32 HT35J-080005 FHTRE hand brake sleeve 1
33 6B,/ T5783-2000(M6x20) ££M6x20 bolt M6x20 2
34 GB//797.1-2002(6) #¥6 washer 6 4
35 6B,/ T93-1987(6) 46 spring washer 6 2
36 0B/T6170-2000(M6) 46 nut M6 3
37 HT35J-070016 Wi brake pot 1
38 HT35J-070017 fab Bl e Ak assester connection 1
39 HT35J-070007 ZRi#2 hollow bolt 12 1
40 JB982-77(12) aodl2 combination washer 12 2
4 HT500-082020 E& press plate 1
42 HT50J-082019 % grip brake sheath 1
43 HT504-082000 FHURR grip brake assembly 1
44 HT35J-080004 LS gt d spring pull plate 1
45 HT504-023012 LE Lt Eess front rocker shock absorber 1
46 HT35J-080003 LDEER] brake tie line shaft 1
47 6B,/ T5783-2000(M8x20) §#M8x20 bolt M8x20 4
48 HT25J-080007 FHH hand brake spring 1
49 HT354-070014 HERRE brake pump cover 1
90 6B,/ T822-2000(M6x20) T HEX84M6x20 bolt M6x20 6

%58 X




NO. PART NO. NAME NAME QUTY REMARK
o1 GB,/T818-2000(M4x30) £M4x30 bolt M4x30 4

32 6B,/T95-2002(4) .. washer 4 4

33 6B/T93-1987(4) Sy spring washer 4 4

54 0B /T6170-2000(M4) 814 nut M4 4

39 HT35J-080007 %% protect jacket 1

56 HT354-070010 ERBNEK brake pump connecter welding 1

o7 HT50J-071450 BEFYERSE RHVBERERRI6x] L=530 hose 1 2xM12x1.5 90'x &
58 HT50-071440 HERNNRE  RBRERAR Ro6x 1 L=2400 hose 1 2xM12x1.5 90K
29 HT35J-071460 FERHARE RYREMERRo6x ] L=1500 hose 1 2xM12x1.5 90’ E
60 HT50J-072300 ZREX A% T jont welding 1

61 HT35J-020021 xR pot bracket connection 1

62 HT50J-080500 FRRS hand brake line 1

63 JB982-77(10) 24880 combination washer 10 2

64 HT50-070025 LI zidibiEon assester connection 1

69

66

67

68

69

70

71

72

73

74

75

£59 X




16—electric system

:Cw_/ —L/ 74 79KN >= |5 mw_ MR H
= N 81
T\_ & SLOBK e ORRE
2 [ LI R > 1w BB amw |
= R A = ez
as -
. | g [z
- Sk D W mw_.w_ [TEre]
é SLOKT mﬁ_ww_ & _\/M_ YiRE
A ° o=
? -
W s ST 3T S
P _ SiEg T CimE S MERRE
[T - PErET
“° 1A
P N
m =
L F .rm o %_kﬂ“ i
[¥ygm | AT 5 _ _\K
of T o o )
A w3 = VK
- _ﬁ T [T
G Sz S T ﬂ\® TAFE
* It
o @ E20% €2
§ - R W oD ek
A cower e B —
A L 9 - ¥ % ¥
] I T o D T
- - Sl - b
PES [ o TR HH¥HE
22 N Bl I L -4 THFT7
Dﬁ ] e
Tﬂ” «g,/u.\ (o WM RZ
Ll R I
== T @1 R ®w_ LA
¥ T 5]
S Shm «muﬁw 1| & ®ﬂ SN
ke 2] ~5
= T ST 0 SWe Wen
” ¢o$z__/./1_
N
LA~ o
oY ¥ %w_ Y
N ¥ ¥ CM_ FRY
[ P xrwm i
z S =N TR
[ ® BN s
[°T5 FrTET
ral
Iy THIERTR
) TUNEY
3 HHYBY
& ®5 ez
Pl
(B s
®

s 9% wwg |’ oo

#60 %



40

16—electric system

£61 X



NO. PART NO. NAME NAME QUTY REMARK
1 57069-MFZ f 13 battery 1

2 HT504-DYZKG BERTX power supply switch 1

3 404C-22-QDJ Jith starter 1| Rae¥
4 12V 185046500 R generator 1| RlE¥
5 404C-22-DHKG BXF% ignition lock 1| RlEY
6 NGK DH-122VE-28 Fibkz warm-up indication 1 ke
7 09.180.107 ERERN charge control lamp 1

8 AV.18.0031-KO $80 relay KO 1

9 BX2011C-10A B dRR10A instrument fuse 10A 1

10 UNIDECK80-REV SRt & rotate speed ang time meter 1

1 404C-22-KQURQ BEikd air heater 4 | RaE¥
12 09.180.056 ThEAT warm—-up indication lamp 1

13 UNIDECKS2-TEMP ARk water temperature indicator 1

14 2M 02A006 Afeld water temperature sensor 1

15 09.180.064 AR, MERHRT water temperature indicator lamp 1

16 404C-22-WATER KERACRR high water temperature sensor 1 vepl:h g
17 HT50J-110001 BEFX temperature switch 1

18 UNIDECK52-0IL b} £ fule gauge 1

19 29.1074-251009 WL fule gauge tank unit 1 i |
20 09.180.060 MEREHRN fule indicator 1

21 09.180.058 AME KRR oil indicator light 1

22 404C-22-0IL AHEHERE oil pressure sensor 1 vop ik
23 09.180.057.03 HRBREERT hydraulic oil filter tell-tale 1

24 0166-40702-1-026 ExFx pressure switch 1

25 09.180.062 BAEAN stop lamp 1

%62 X




NO. PART NO. NAME NAME QUTY REMARK
26 AV.18.0031-K1 #e.81 relay K1 1

2] BX2011C—15A BRMRARR15A diesel oil pump fuse 15A 1

28 8A16—074 B diesel oil pump 1 BAR( 1)
29 404C—-22-XHMA X D% choke motor 1 KANEY
30 L721116A10B010 LEY ] electromagnetic valve 1

31 IN5404 =4 diode 3

32 BX2011C-30A HHRE30A lighting lamp fuse 30A 1

33 BX2011C—15A WA 5A flash fuse 15A 1

34 13.367.000 WIfeRFx front work lamp switch 1

35 25.019.100 L3F 75 7] single plug socket 1

36 HT50J-QGZD WIfeX front work lamp 3

37 13.386.000 E1fex rear work lamp switch 1

38 HT50J-HGZD E1fek rear work lamp 2

39 HT50J-SCKG PEFX brake switch 1

40 AV.02.0016.01-L ERRX rear left taillight 1

41 Av.02.0016.01-R HERN rear right taillight 1

42 AV.18.0031-K2 #a.8K2 relay K2 1

43 19.055.000 [pe 12 flash relay 1

44 13.397.000 $R0Fx caution light lamp switch 1

45 01.357.000 FFx handle switch 1

46 BX2011C-10A REXHRE10A view lamp fuse 10A 1

47 05.439.000-L ) lamp 2

48 09.180.047 E1E T tuming indicator lamp 1

49 09.180.137 AEERT view indicator lamp 1

50 09.180.031 EAUERN dipped beam indicator 1

%63 X




NO. PART N0 NAME NAME QUTY REMARK
51 DL1256-12 L U\ horn 1

52 BX2011C-25A RN HRE25A dipped headlight fuse 25A 1

53 BX2011C-25A BRTRE25A headlights on full beam fuse 25A 1

54 BX2011C-50A KRR 5A horn fuse 15A 1

55 BX2011C-20A AENRR20A countermarch indicator fuse 20A 1

56 B3SRDDD-X e control handle 1

o7 AV.18.0031-K3 #e83 relay K3 1

58 M16-12D-26W-DN L1 four—wheel drive electromagnetic valve | 1

59 AV.18.0031-K4 o34 relay K4 1

60 AV.18.0031-K5 #B5 relay KS 1

61 09.180.101-F WA advance indicator lamp 1

62 A4VG28DA1D8-F LBy i advance electromagnetic valve 1 HEREY
63 ABVMSSHATR1-A REEHAA high speed electromagnetic valve A | 1 LE3:L
64 HT504-SSKG FHF% grip brake switch 1

65 A4VG28DA1D8-R R countermarch electromagnetic valve 1 HEREY
66 09.180.101-R RRERN countermarch indicator lamp 1

67 SR2DC12T LTHRR electronic trigger 1

68 09.180.029 fkgikmn slow—speed indicator lamp 1

69 A6WMSSHAIR1-B frak kA Rp slow-speed electromagnetic valve B | 1 Lh3:L 4
70 09.180.028 RERN high—speed indicator lamp 1

! HT50J-BXHZC REARR fuse block asembly 1

e 30.32.04690 RES triple frame 1

73 HT50J-080010 flzA instrument panel 1

74 HT50J-080013~1 EfRAE left instrument crust 1

73 HT50J-080013-2 HREAR right instrument crust 1

%64 R




NO.

PART NO.

NAME

NAME

QUTY

REMARK

76

HT50J-DPZJXQ

BMERGF

battery anode clamp

77

HT50J-DPFJXQ

ERIAL

battery cathode clamp

78

HT50J-JSD

L o)

strobe light

79

80

81

82

83

84

85

86

87

88

89

90

a

92

93

94

9%

96

97

98

99

100

%65 X







NO. PART NO. NAME NAME QuTY REMARK
1 HT354-090007 K side plate 2
2 HT35J-090005 K] strengthen plate I 2
3 HT35J-090009 PEKI strengthen plate I 2
4 HT35J-090010 1) ;1 wearable plate 2
5 HT354-090001 #K hitch plate 2
6 HT50-130008 #1 shovel 1
7 HT504-130004 Ltk seal  plate 1
8 HT504-130002 H bucket 1
9 HT350-090003 B3k hoisting ~ plate 1
10 HT50J-130006 MEE] strengthen plate T 1
1

12

13

14

15

16

17

18

19

20

2

22

23

24

25

%67 %







NO. PART NO. NAME NAME QuTY REMARK
1 HT35J-100001 LEE] glass 1
2 HT504-102000 Ljzgidy front protection plate welding 1
3 GB,/T5783~2000(M10x20) £4£M10x20 bolt M10x20 4
4 6B,/193-1987(10) 4810 spring washer 10 8
5 6B,/T97.1-2002(10) &80 washer 10 12
6 HT35J-020023 1¢ wire jacket 6
7 GB,/T5783-2000(M10x40) SEM10x40 bolt M10x40 4
8 GB,/T6170-2000(M10) £8M10 nut 10 4
9 HT50J-101000 £1 2 )y safety roof driver 1
10 6B/T6170—2000(M12) #4812 nut 12 4
n 6B,/T93-1987(12) 4§12 spring washer 12 4
12 6B,/T97.1-2002(12) 812 washer 12 8
13 6B/75782-2000(M12x100) |  #4#M12x100 bolt M12x100 4
14

15

16

17

18

19

20

2

22

23

24

25

#69 X




E
-

L

-
Bi| |A1

B2| |A2

%70 X

T5| B3| [A3

2

19—hydraulic system theory




ZHEJIANG HERO TIME MACHINERY CO..LTD.
HEAD OFFICE
ADD:Ciwu Dagiao Industry Zone,

Zhuji City,Zhejiang Prov.,China
TEL:0086-575-87860880 87860882
FAX:0086-575-87665669
WEB:www.herotime.com.cn
EXPORT OFFICE

ADD:9C. Xiaohong Building,1777
Binsheng Road,Hangzhou,China
TEL:0086-571-88989056 88986391
FAX:0086-571-88986791
WEB:www.cn-racoon.com
E-MAIL:sales@herotime.cn



	16.pdf
	18.pdf
	19.pdf
	HT50J图册2010.12.8.pdf
	00.pdf
	01.pdf
	Model

	02.pdf
	Model

	1.pdf
	Model

	2.pdf
	Model

	3.pdf
	Model

	4.pdf
	Model

	5.pdf
	Model

	6.pdf
	Model

	7.pdf
	Model

	8.pdf
	Model

	9.pdf
	Model

	10.pdf
	Model

	11.pdf
	Model

	12.pdf
	Model

	13.pdf
	Model

	14.pdf
	Model

	15.pdf
	Model

	16.pdf
	Model

	17.pdf
	Model

	18.pdf
	Model

	19.pdf
	Model

	20.pdf
	Model

	21.pdf
	Model

	22.pdf
	Model

	23.pdf
	Model

	24.pdf
	Model

	25.pdf
	Model

	26.pdf
	Model

	27.pdf
	Model

	28.pdf
	Model

	29.pdf
	Model

	30.pdf
	Model

	31.pdf
	Model

	32.pdf
	Model

	33.pdf
	Model

	34.pdf
	Model

	35.pdf
	Model

	36.pdf
	Model

	37.pdf
	Model

	38.pdf
	Model

	39.pdf
	Model

	40.pdf
	Model

	41.pdf
	Model

	42.pdf
	Model

	43.pdf
	Model

	44.pdf
	Model

	45.pdf
	Model

	46.pdf
	Model

	47.pdf
	Model

	48.pdf
	Model

	49.pdf
	Model

	50.pdf
	Model

	51.pdf
	Model

	52.pdf
	Model

	53.pdf
	Model

	54.pdf
	Model

	55.pdf
	Model

	56.pdf
	Model

	57.pdf
	Model

	58.pdf
	Model

	59.pdf
	Model

	60.pdf
	Model

	61.pdf
	Model

	62.pdf
	Model

	63.pdf
	Model

	64.pdf
	Model

	65.pdf
	Model

	66.pdf
	Model

	67.pdf
	Model

	68.pdf
	Model

	69.pdf
	Model

	70.pdf
	Model

	71.pdf




